For Serial Nos.
600,000 & Higher

K

MFG. CO. INC.

G0336

PARTS MANUAL

NAVIGATOR

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you
a maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer,
always give the model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. Plate located at the rear of the machine under the hopper adjacent to the rear castor pivot. For ease of ordering and reference,
we suggest that you record the information requested in the following identification table

Engine Model No. and Spec. No. (Code)

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 109-0461 Rev. A



EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

EXMARK ans PLus®

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered

for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
BIOWEE GIOUP...civiiiiiie e 10
Electrical Diagram ...........ccoooviiiiiiiiii e 23
Electrical Logic SchematiC...........cccoovviiiiiiiiiiiii e, 24
Electrical GroUp .........viviiiii e 21-22
ENGINE GroUP oovvnieiiieeee e 13-14
U I ] 0] U] o P 9
HOPPEr GrOUP ...t 17-20
Hydraulic GroUpP.........oveiiiii e 15-16
Jackshaft Group ......ocovviviiiii e 11-12
Main frame GroUP.......oovieeiiieie e 3-5
Park Brake Group ........ooovuiiiiiiiiicie e 6
Speed Controls GroUP .....cceevviieiiiiieeeie e, 7-8



MAIN FRAME GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 1-303435 32 | 103-9027 Seal, Grease.........ccccceeeeeeeeiieieieeeee 1
2 | 1-633060 33 | 103-9028 Cone, Bearing Taper Roller .................. 2
3 | 1-633396 34 | 103-9029 Cup, Bearing Tapered Roller ................. 2
4 1-633508 35 | 103-9032 Decal, Service Aid ........cooovvvvveviiiiininnnnn. 1
5 | 1-633585 36 | 103-9034 Decal, Clutch Adjustment ..................... 1
6 | 103-9483 37 | 103-9057 Cap, Grease........ccccceeeiveiiiincc e 1
7 | 1-807513 38 | 242-50 Nut, Lug 1/2-20
8 | 5-0652 39 | 322-2 Screw, HH 5/16-18 x 5/8
9 | 103-0063 40 | 322-5 Screw, HH 5/16-18 X 1......ccceeevviiiiiennn. 3
10 | 103-2768 41 | 323-14 Screw, HH 3/8-16 X 3....cccvvvveeeeeiiieenn. 2

11A| 103-3051 Spacer, NUt.........oeeviiiiiiieeeeeeiieeeen 2 42 | 325-17 Screw, HH 1/2-13 X 4 ..o 2
12 | 103-3351-03 WId, Rear Caster FOrk ...........cccvvvvvevnnn. 1 43 | 3231-27 Bolt, Carriage 3/8-16 X 7/8.........c..eeeeennn. 1
13 | 103-3520 Seat, Back .......ccuvveeiiiiiiii, 1 44 | 3256-23 Washer, 5/16 SAE........c.ccoooiiieieeeniiinnes 6
14 | 109-2008 45 | 3256-8 Washer ... 1
15 | 109-2270 46 | 3296-2 Nut, Nyloc #10-24 ..., 4
16 | 103-4155 47 | 3296-23 Nut, Nyloc 1/2-13.......ooeiiiiiiiiiiiieeeees 1
17 | 103-4318 48 | 3296-29 Nut, Nyloc 5/16-18 .. 3
18 | 1-303287 Tie, Cable 5 1/2 (Small) 49 | 3296-39 Nut, NyloC 3/8-16........oeveeeiiiiiiieeeaeiiis 3
19 | 103-4362-03 WId, Seat Frame Std ..........cccoeeeviieennens 1 50 | 3296-51 Nut, NyIOC 3/4-10......ouveieieiiiiiiieeeeeiies 1
20 | 103-5083 Cable, Control..........ccccvevevevrieieieiiiininnnnns 2 51 | 32122-30 Screw, Truss HD #10-24 X 1/2 .............. 4
21 | 103-5181 Link, Lower Seat StOp..........occcvvveeeeennne 1 52 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnnn 8
22 | 103-5302 AXle, CaSter .....ccoveiiiiiiiiiiee e 1 53 | 32128-49 Nut, Whizlock 1/2-13 ........cccooiiiiiieeene 2
23 | 103-5496 Mount, Vibration Rubber ....................... 4 54 | 109-2006 Asm, Seat W/Decal ..........ccccvveeeeeninnnnes 1
24 | 103-6596-03 WId, Push ROd...........ccvvvvviveiiniiiiiiiiiinnnn, 2 55 | 103-9494 Asm, Rear Caster Wheel W/Axle........... 1
25 | 103-7738 Screw, HH 1/2-13 X 13 ......ooeeieiiiiiieeen. 1 56 | 1-513592 Knob, Ball Red...........cccooeieiiiiiiiiiieeee 1
26 | 103-8143 Console, RH 57 | 1-513593 Knob, Ball Black ...........ccccooviiiiiiinniies 1
27 | 103-8146 Console, LH 58 | 103-4319 Asm, Wheel & Tire 18 x 10.50-10..........2
28 | 103-9455 Asm, Control Panel W/Decals 103-4321 Asm, Wheel & Tire 18 x 8.50-10............. 2
29 | 103-8451 Decal, Ignition/Speed Control................. 1 59 | 105-1945 Tire, 18 X 10.5-10.....uuvieeeiiiiieieeeeeiiies 2
30 | 103-8563 Link, Seat.......c.ceeiiiiiiiiiiiieeeeeieeeeeee 1 103-4320 Tire, 18 X 8.50-10.....uuveeeeeiiiiiiiiaaaaaiiias 2
31 | 103-8812 Decal, Console ........cccccovvvvvveviieiiienennnn, 1

Exmark black touch up spray paint — Gloss black

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item #11.




MAIN FRAME GROUP




MAINFRAME GROUP (cont.)

10

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.

1 | 32128-33 Nut, Whizlock 1/4-20..........ccccevvcuneennnen. 4 17 | 103-9475 Asm Drive, Shield............cccooviieiiniennns 1

2 | 1-523420 BUMPET .. 2 18 | 103-9476 Asm, Shield W/Decal.............cccoeeriunnnne 1

3 | 1-613235 WaAShEr .....ooeiiiiiiiiiieee e 3 19 | 103-9022 Guide, Belt........ocoeeiiiiiiii 1

4 | 1-803035 RiVEt 3/16 X /4 ..o 4 20 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccvvennnne. 7

5 | 1-811010 PlUG . 1 21 | 103-9274 Decal, Belt Routings ..........cocovevieiennnn. 1

6 | 65-2690 Decal, Hot Surface...........ccocveeevieeennnne. 2 22 | 321-3 Screw, HH 1/4-20 X 5/8........cccocvevinnennn 2

7 | 98-4361 Decal, Warning ........ccccccveevieeeiineeesinen. 2 23 | 3296-39 Nut, Nyloc 3/8-16.......ccccvveeriieiiiieeee.

8 | 98-5954 Decal, Danger 2 24 | 322-5 Screw, HH 5/16-18 x 1..........

9 | 109-2487-03 WId, Fender .........ccccovvveeiiiiieniiieesiienn 1 25 | 322-6 Screw, HH 5/16-18 x 1 1/4

10 | 103-5408 Wheel ..ot 2 26 | 323-6 Screw, HH 3/8-16 X L......ccoevvvveeeniiiennnns 4
11 | 109-0925-03 WId, Bumper Rear..........c.cccovuveeevineennne 1 27 | 323-8 Screw, HH 3/8-16 X 1 1/2......ccceevviveennn 2
12 | 103-6537 Tab, Spring Anchor........ccccceviieeeiiieenn. 2 28 | 103-8819 Guard, Flap......cocooceiiiiiiiiiiceces 1
13 | 103-8333 Guide, Belt 29 | 3290-357 Nut, Whizlock 3/8-16 ............ b
14 | 103-8349 Guide, Belt 30 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 2
15 | 103-8495 Decal, Pinch Point ...........ccocveeiviniennnen. 2 31 | 3256-24 Washer, 3/8 SAE......c.ccccoviiiniiieie 6
16 | 103-8611 Decal, Relay .......ccccoeeiiiiiiiiiiiiiiiieiee, 1 32 | 3256-23 Washer, 5/16 SAE ........cccoiviiiiiieiinenns 4

Exmark black touch up spray paint — Gloss black



PARK BRAKE GROUP

16 o
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303105 Yoke, Adjustable..........cccooouiiieieiiniiinns 2 14 | 103-9469 Asm, Park Brake Handle W/Grip ........... 1
2 | 1-633102 Bearing, Side Flange .. 2 15 | 103-7377 Screw, HH 5/16-24 x 7 3/4
3 | 1-633131 Yoke, Brake Linkage...........cccocevveeninenne 1 16 | 103-9915 Spring, Torsion RH ...
4 1-633268 Grip, Brake Lever.........ccccuveeeeeeiiiiiiennn. 1 17 | 323-4 Screw, HH 3/8-16 x 3/4.......................... 5
5 | 1-806003 Hairpin, Cotter........cccccovvvieiniiiiiieeen, 4 18 | 3219-2 Nut, HeX 5/16-24.......ccccuveveeeiiiiiiieeeene 6
6 | 1-808280 Pin, Clevis 5/16 X 1 ....ccccvvvviiveiiiieenne. 2 19 | 3219-3 Nut, HeX 3/8-24........cooiuiiiiiiiiiiiiiieeeee
7 | 98-5975 Washer, Spring Disk 3/8..... L1 20 | 3256-24 Washer, 3/8 SAE....
8 103-2399 Pin, Clevis Spring 3/8.......ccccoceeuveeeeennnnne 1 21 | 3256-3 Washer, 5/16 Std..........ccccevvvvveiivenenennn.
9 | 103-4383-03 WId, Brakeshaft .........cccccoocvvveriiieeninnenne 1 22 | 3272-10 Pin, Cotter 1/8 X 3/4........uvvveeeiiiiiieaeene 1
10 | 103-4388 Spring, Brake ... 2 23 | 3290-357 Nut, Whizlock 3/8-16 ..........ccocecvvieeeeennne 4
11 | 103-4390 WId, Brake Pivot ..........coovvvvvviviiiiiiiiinnnn, 1 24 | 108519 Bushing, Bronze ..........cccccccoeviiiiieeeeenne 2
12 | 103-4399 Rod, Linkage Brake .........c.cccoecuvieeeennnn. 1 25 | 109-0714 Asm, Brake Linkage ..........cocovciiiiiinnnn. 2
13 | 103-6576 WId, Swivel Brake..........c.cccccovvvvvvevenenn. 2

Exmark black touch up spray paint — Gloss black




SPEED CONTROLS GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543017 Ball Joint, (RH)....ccccoveviiiiiiiiiicc, 3 30 | 103-8494 HOOK ... 1
2 | 1-633102 Bearing, Side Flange ..........cccccoecveennnee. 2 31 | 321-5 Screw, HH 1/4-20 X 7/8.........ccocvevcnienns 4
3 | 1-633152 Ball Joint, (LH) ...ocoooviiiiiiiiiiciecc 3 32 | 321-8 Screw, HH 1/4-20 X L 1/4.....cccovevcnneanen 1
4 | 1-804524 Nut, Hex 5/16-24 (LH) .......cccoveviviiiennen. 5 33 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevevieannn 6
5 | 1-811010 PlUG .o 4 34 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 6
6 103-3060 Knob, Tracking..........cccuveeeeiiiiiiiieeeeenens 1 35 | 3234 Screw, HH 3/8-16 x 3/4.......................... 4
7 103-9468 Asm, Handle W/GTIp ......ccceeviiiiieneannne 2 36 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 2
8 | 103-9730 Asm, Steering Lever W/Bearings (RH)...1 37 | 322-5 Screw, HH 5/16-18 X 1.....c.coovcvvveviiienens 1
9 | 103-9731 Asm, Actuator W/Bearings (RH) ............ 1 38 | 3217-6 Nut, HeX 5/16-18.........ccccovvirriiiiiiiennn. 2
10 | 103-9732 Asm, Actuator W/Bearings (LH)............. 1 39 | 3218-3 Nut, Jam 3/8-16.........ccovvviiriiiiiiiieee, 1
11 | 103-4278 Shaft, Speed Control...........ccccceevuvineeenn. 1 40 | 3219-2 Nut, HEX 5/16-24..........cuuvernrirniniiriinrnnnnns 4
12 | 103-4342-03 WId, Hub Speed Control ................ccueeee 2 41 | 3245-1 Setscrew, 1/4-20 X 1/4 ... 6
13 | 103-4373 Spring, EXtension.........c..ccccvviiiiiiiens 2 42 | 3256-23 Washer, 5/16 SAE ..........ccococvevciiencnnenn. 3
14 | 103-4377 Linkage, Rod Steering (LH)........c..ccc.... 2 43 | 3256-24 Washer, 3/8 SAE........cccccviiiiniiicie 2
15 | 103-4397 Knob, Speed Control..........ccocccuvveeeeeenne 1 44 | 3256-28 Washer, 3/4 SAE........ccoviveviiiiiiiiiienen, 1
16 | 103-4398 Bearing, Flange Iglide .............ccccceeeeee. 8 45 | 3256-3 Washer, 5/16 Std...........cccocoeveviiieninnene 9
17 | 103-9733 Asm, Steering Lever W/Bearings (LH) 1 46 | 3257-5 Key, Woodruff #9 3/4 x 3/16 .................. 3
18 | 103-5008-03 WId, Control Arm ........ccccovviercrvreiiineennns 1 47 | 3290-357 Nut, Whizlock 3/8-16 ...........ccceevcvvvennnnn. 8
19 | 103-5009 Disc, Friction.........ccocevviiiiniiiciiieccee, 2 48 | 3296-19 Nut, Nyloc 1/2-20.......ccccoveiviiiiiniiienne. 1
20 | 103-5013 WId, Speed Control Lever...................... 1 49 | 3296-29 Nut, Nyloc 5/16-18........cccceovvvviiiiienn. 7
21 | 103-5016 Rod, Threaded Control Link.................... 1 50 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnnn 1
22 | 103-5017 Plate, Speed Control Friction ................. 1 51 | 32128-33 Nut, Whizlock 1/4-20 .........cccocvvvevnvnnnnnns 6
23 | 103-5018 Washer, Spring DisK...........cccccocvveennnne. 3 52 | 32151-48 E-RiNG .oooiiiiiiiicicc 1
24 | 103-5064 Bearing, Plastic 1/2..........ccccocevviiiennnne. 2 53 | 1-323245 Spring, COMPression .........c.oocveevcieeenens 4
25 | 103-9473 Asm, Console W/Decals.............cc.ccou..... 1 54 | 103-5994 Grip, Steering Handle ...............ccccceee 2
26 | 103-5945 SPACEN ...oiiiiiiiiiiie e 1 55 | 103-8416 Decal, Wheel Motor/Mercury ................. 1
27 | 103-5993-03 Guide, Plenum ..........cccvvvvvvvvvvvevennninnnnnnns 1 56 | 103-8425 Decal, Driveling .........ccoovvvvveviviiiiiiinennn, 1
28 | 103-6078 Spring, EXtension............ccccvcieiniiens 1 57 | 103-9493 Asm, Pump Linkage (RH)........cc.cccceeee. 1
29 | 103-6532 Spring, EXtension............ccccoceeiiiiineen. 2 58 | 103-9492 Asm, Pump Linkage (LH)............c........ 1

Exmark black touch up spray paint — Gloss black.




SPEED CONTROLS GROUP

ORIENTATION



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp-Line, Fuel..........ocooeeieiiiiiiieen. 4 17H | 322-5 Screw, HH 5/16-18 x 1..............ccceennnnn. 2
2 | 1-513762 Clip, Loom 1/2.... 18 | 323-14 Screw, HH 3/8-16 x 3
3 | 1-603770 Valve, Fuel.........ccocoveiiiiiiiiicicc, 19 | 3220-5 Nut, Jam 1/2-20......ccccceviiiiniiiiiiiecen,

4H | 1-633023 Stud, Fuel Tank .........ccccvvvvvveveveveniinnnnnns 3 20 | 3229-1 Bolt, Carriage 1/4-20 X 3/4 .......ccvvveeeenne 1
5 | 1-633349 Spring, COMPression .........ccocveeevieeenens 3 21 | 3256-2 Washer, 1/4 Std........cccccevviiiniiieinee 1
6 | 1-653036 WaAShEr .......cooviiiiiiicice 1 22 | 3256-23 Washer, 5/16 SAE ..........ccccovevciiieiinnenne 5

7+ | Kohler Part No. 2405010 Fuel Filter.................. 1 23 | 3256-26 Washer, 1/2 SAE........ovvvviviviiiiiiiiiienen, 1
8 | 103-3536 Cap, Fuel........ocveiiiiicc 1 24 | 3296-47 Nut, Nyloc 5/16-18 Thin...........cccceeeeee. 3
9 | 103-5765-03 WId, Tank Frame ...........cccccverivveennnnenne 1 25 | 3296-39 Nut, Nyloc 3/8-16.......ccccuvveviiiiiniiienne. 2
10 | 103-9454 Asm, Tank Fuel...........cccccvviiiiincinnnen. 1 26 | 3296-42 Nut, Nyloc 1/4-20.......cccocveiviiiiiniiienne. 1

11A | 103-6057 Fitting, Fuel Bulkhead W/Screen............ 1 27 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnns 2
12 | 103-6074-03 Panel, Tank Shield..............c.ccceevuneenns 1 28 | 32128-33 Nut, Whizlock 1/4-20 ...........coceevcviennnen. 3
13 | 103-7095-03 Deflector, Air (27 HP only) ........ccccuveenne 1 29 | 114439 Rivet (27 HP only)......coccoivviiiiiiicnen. 9
14 | 103-9658 Flap, Rubber (27 HP only)..........cc.ccc...... 1 30 | 103-2784 O-RiNG ...oiiiiiieiiiec e 1
15 | 321-3 Screw, HH 1/4-20 x 5/8....... 31 | 109-0284 Hose, Fuel Line 29" ...........ccovviviiiennnn. 1
16 | 322-2 Screw, HH 5/16-18 x 5/8 32 | 109-0304 Hose, Fuel Line 2 1/2" .......cocvviiiiienen. 1

the head of screw, item #17.

Exmark black touch up spray paint — Gloss black
B Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads, item #4 going into tank and on threads at

9

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting, item #11.
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).




BLOWER GROUP

)&/19
&, 2
1
2 19
SPRING DISK WASHER
ORIENTATION
17
WASHER
ORIENTATION
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543610 Washer ... 1 15 | 321-6 Screw, HH 1/4-20 X L. 2
2 1-603610 Washer, Spring Disk 7/16 ...................... 2 16 | 322-3 Screw, HH 5/16-18 x 3/4....................... 4
3 18-9810 Washer, Thrust........cccccevvvvvveiiiiiiiieienn, 2 17 | 325-17 Screw, HH 1/2-13 X 4.............cooeeeeeen. 1
4 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2............... 1 18 | 325-42 Screw, HH 1/2-13 X 8...coovviieieeeeiiieenn. 1
5 | 109-0183 Asm, Blower Housing W/Brgs................ 1 19A | 3212-6 Screw, HH 7/16-20 X 1 1/2......c.ccouuneeenn. 1
6 | 103-3370-03 WId, Blower Cover Assembly.... 1 20 | 3256-22 Washer, 1/4 SAE....
7 103-3540 Bearing, Ball .........coooiiiiiiiiiiiieee 2 21 | 3296-23 Nut, Nyloc 1/2-13 ...
8 103-3894 Spacer, BIOWer..........ooooiiieieiiiiiiieen. 1 22 | 3296-42 Nut, NyloC 1/4-20.......coeveiiiiiiiiiieeeaeias 2
9 | 103-4921 Spacer, Bearing ..........ccoccveeriiiiiniiiennns 1 23 | 32120-8 Ring, Retaining ..........ccccvviviiiiciiennne. 2
10 | 103-5194 WId, Impeller......ooiiieiiiiieeee 1 24 | 32128-20 Nut, Whizlock 5/16-18 ............ccccuveeeeennn. 10
11 | 103-6733 Sheave, BIOWET...........uvvveveriiiiiiiiiiiiiinnnns 1 25 | 32128-49 Nut, Whizlock 1/2-13 .........cccocvvvvvininnnns 1
12 | 103-6999 Spacer, MoUNt ..........evevevereiiiiiiiiiiiiiiienens 1 26 | 79-0360 Decal, Danger.........ccoocvvveeeeeiiiiiiieeeeene 1
13 | 103-9474 Asm, Discharge Chute W/Decal . 27@ | 109-0184 Asm, Blower Complete 1
14 | 103-9167-03 WId, GUIAE....ceeeiiiiiiiiiiiieeiiiiiiiiee e 1

Exmark black touch up spray paint — Gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on screw, item #19.
@® Complete blower assembly contains all items shown except items #11, #14, #20(4), #15(2) and #22(2).

10




JACKSHAFT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303007 35 | 103-8254 Bushing, Spring .......cccceceviiieeenienennen. 2
2 | 1-413088 36 | 103-8277 Link, Handle...........cccoovviniicninicieen
3 | 1-543017 37 | 103-8716-03 Flag, Switch
4 | 1-543610 38 | 3256-24 Washer, 3/8 SAE
5 | 1-603610 Washer, Spring Disk 7/16 ..............c....... 2 39 | 103-9816 SPACET ...t 1
6 | 1-806003 Hairpin, COotter........cccoovvvieiiiiee e 2 40 | 106-7159 O-RiNg [1.174 X .103]..ccciiuvieeriiieeiiieeais 2
7 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2................ 1 41 | 251-347 Bearing, Ball Deep Groove .................... 2
8 | 92-9025 Spacer ......c.coceeeeeee. 42 | 283-2 Pin, Clevis 3/8 x 1 1/6 ... e 1
9 | 103-0280 Housing, Jackshaft 43 | 302-19 Zerk, 1/4-28 Str....ceeeeiiieiiieeeie e 1
10 | 103-0608 Ball Joint (RH)....ccovviiiiiiiiiieeeiecee 1 44 | 322-3 Screw, HH 5/16-18 X 3/4.......cccceevvureanns 2
11 | 103-1167 Ball Joint (LH) ....oooiiiiiiiieiieeiecce 1 45 | 322-6 Screw, HH 5/16-18 x 1 1/4........ccocveene 1
12 | 103-2477 Bearing, Ball ..........ccccooiiiiiiiiiiiiee, 46 | 323-12 Screw, HH 3/8-16 X 2 1/2......ccceevvivrennn 1
13 | 103-2534 Spacer, Bearing........... 47 | 323-26 Screw, HH 3/8-16 x 6 1/2. TR §
14 | 103-2535 Spacer, Guard Bottom 48 | 323-6 Screw, HH 3/8-16 X L......cceeevvvvveniiiennns 4
15 | 103-2544 Asm, Jackshaft Housing ............ccccccueee. 1 49 | 323-9 Screw, HH 3/8-16 X 1 3/4......ccceevvueennn 2
16 | 103-2916 50A | 3212-6 Screw, HH 7/16-20 X 1 1/2......ccoevenene. 1
17 | 103-3504 51 | 3219-2 Nut, HeX 5/16-24........cccoovnvirininieneennn 3
18 | 103-3506 52 | 3219-20 Nut, Hex 3/8-24 LH..... vereneenn L
19 | 103-6732 53 | 3219-3 Nut, Hex 3/8-24.......ccccovvieiiiiiiiiie 2
20 | 103-6735 54 | 32151-13 Ring, Retaining .........cccocveeivieeeiiiene, 2
21 | 103-9439 Asm, Idler Sheave ... Ll 55 | 98-5975 Washer, Spring Disk 3/8..........cccccoeveen. 5
22 | 103-8253 Asm, ldIer PiVOt..........ouvvveeeeiiiiiiiiiiiiieinnns 1 56 | 3296-29 Nut, Nyloc 5/16-18........ccccevvvvieiieiennnn. 1
23 | 103-9295 Asm, Pivot W/BUShINg ........ccccccvevueennn. 1 57 | 3296-39 Nut, Nyloc 3/8-16
24 | 103-9297 Asm, Arm W/BUShING ..........ccccovuveennnen. 1 58 | 3296-6 Nut, Nyloc 3/8-24
25 | 103-7350 Spacer, Idler 59 | 32120-10 Ring, Retaining .........ccocovvvenievricieennn 2
26 | 103-7382 Bushing........... 60 | 32120-8 Ring, Retaining .........ccccoevvverieiriiieennn 1
27 | 103-9296 Asm, Arm W/Bushing 61 | 32128-20 Nut, Whizlock 5/16-18 ...........cccceeveerennne 2
28 | 103-7392 Asm, Link Clutching ........ccccocvevveiieennnnn. 1 62 | 32128-43 Nut, Whizlock 3/8-16 ....

29 | 103-7393 Linkage, ROG.........cccevvuveveeiieenie e 1 63 | 32151-48
30 | 103-7697 Band, Brake........c.ccceveeeeveereeenie e 64 | 108519
31 | 103-7994 Ball Joint (RH)....... 65 | 109-0148
32 | 103-7996 Linkage, PTO Brake Rod 66 | 103-6737
33 | 103-7997 Spring, Brake .......cccovvveeiieeiescesene 1 67 | 103-8153
34 | 103-9486 Asm, PTO Handle W/Grip........cccceennnuee. 1

Exmark black touch up spray paint - gloss black.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave bolt, item #50.

11




JACKSHAFT GROUP

50 Install open end
of seal outward

Install open end
of seal outward

12



ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 32120-10 Ring, Retaining ........cccocvveeiiieeiiiicee, 2 19 | 103-3953 Pulley, Idler Flat.........ccooeeiiiiiiiiiennn. 2
2 | 106-7022 Hose, Oil Drain ........ccccoeeverveiiieneeeene 1 20 | 103-4244 Belt ..o 1
3 | 3234 Screw, HH 3/8-16 X 3/4 ......cccverviene 4 21 | 103-7349 Asm, Short ldler.........c.ccovveviiinicnine. 1
4 | 1-543610 WaAShEr ......oeiiiiiiiiieeice e 1 22 | 103-6731 Sheave, ENgine .......cccccovvviiiiiiieiiieenis 1
5 | 1-603610 Washer, Spring Disk 7/16 ...................... 2 23 | 103-6961 Hose, Air Intake ..........ocooeeviieeinieeennnne. 1
6 | 1-653291 Gasket, Exhaust Manifold ...................... 2 24 | 103-7444 MUFFIE .o 1
7 | 1-653331 Spring, EXteNSioNn...........cccceviiieiniiiiene 1 25 | 109-0181-03 Shield, EXhaust.........c.coovveeiriiieiiiiieans 1
8 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 26 | 106-5574 SPACET ..ot 1
9 | 67-7490 Key, Machine 1/4 x 1/4 x 1 1/2................ 1 27 | 106-7159 O-RiNG ..oeiiiiiee e
10 | 98-5975 Washer, Spring Disk 3/8........... ..8 28 | 302-11 Zerk, 45° 1/4-28............

11 | 32128-20 Nut, Whizlock 5/16-18.........ccccccevcveenennn. 4 29 | 322-3 Screw, HH 5/16-18 x 3/4
12 | 33014-00 Nut, Hex M8-1.25.......c.ccoverrieieireeienn 4 30 | 323-12 Screw, HH 3/8-16 X 2 1/2......cccccvevunnne. 1

13+ | 92-6877 Valve, Oil Drain........ccocoeveerievinicineenenn, 1 31 | 323-20 Screw, HH 3/8-16 X 3-1/4...........cccovnee. 1
14 | 103-2916 GUArd, TOP...veieiieee e 1 32 | 323-9 Screw, HH 3/8-16 X 1 3/4.......cceevvuvennn 5
15 | 103-3504 Bearing, Spherical............ccocoeviviiiennnnn. 2 33 | 103-9766 Clamp, HOSE......cueeeiiiiieiiiiceic e 2
16 | 103-3506 Seal, Single Lip....ccooovieiiiieiiiiceniicee 2 34A | 3212-6 Screw, HH 7/16-20 X 1 1/2.....ccccvvveenns 1
17 | 103-3695-03 Bracket, Air Filter .......c...cccovvvviieiinennene 1 35 | 3256-24 Washer, 3/8 SAE......c..cccceioiviiiiiiee 2
18 | 32128-43 Nut, Whizlock 3/8-16.......cccccveiiiiiniannnn. 3 36 | 3290-357 Nut, Whizlock 3/8-16 ......ccccceveviiienennn. 4

Exmark black touch up spray paint — gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on sheave screw, item #34.

Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler Part
Engine Oil Filter.........ccccoeveeen, 5205002
Engine Air Filter........cccccoeveeen, 2508301

Safety Filter

2508304

13




ENGINE GROUP

115-135 in-bs

Torque to

- Install open end
of seal outward

14



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-523552 Decal, Hydraulic Tank.. 22 | 103-7706 Grommet .......
2 | 1-543286 GrOMMEL......viiiiiiee it 23 | 103-8631 Bracket, Clamp
3 | 1-603990 Adapter, Straight..........ccccooviiiiiiienn. 8 24 | 109-1258 Hose, Hydraulic ...........ccceeviieiiniiennn. 1
1-603920 O-RiNG et 1 25 | 104-7836 Filter, Head.........ccooviiiiiiiie, 1
1-603992 O-RiNG -.eviiiiiiee e 1 26 | 109-0071 Element, Filter 25 Micron............c..c....... 1
4 | 1-632208 Arm, Pump Control ..........ccocveeevieiennnne. 2 + | 1-523541 Element, Filter (Winter).........cccccooveennee. 1
5 | 1-633396 Clip, LOOM 5/8......coiiiiiiiiiiiiiieeiiiceee 1 27 | 321-3 Screw, HH 1/4-20 X 5/8........cccocveviniennnn 2
6 | 1-803022 Setscrew, 5/16-18 X 5/8 ..........ccccvevreenne. 2 28 | 321-6 Screw, HH 1/4-20 X 1.....cccovevvieienne 2
7 | 1-803310 Setscrew, 5/16-18 X 3/8 ........cccccvvevreennne. 4 29 | 3234 Screw, HH 3/8-16 X 3/4.......ccccvvvvennennne. 2
8 | 1-805004 Washer, Lock 1/4 Heavy............ccccceueeee. 2 30 | 103-5452 Hose, HydrauliC .........cccceeviiiiniiennn.
9 | 1-807272 Key, 5mm x 5mm x 25mm 2 31 | 323-7 Screw, HH 3/8-16 x 1 1/4.
10 | 103-1988 Clamp, HOSE .......oeeiiiiieiiiieiiee e 7 32 | 325-22 Screw, HH 1/2-13 x5 1/2
11 | 103-1828 Adapter, Running Tee.........ccceevvvveennen. 1 33 | 100-4887 Adapter, 90° .....oooiiiiiii e 3
1-603921 O-RiING +vtiveieeeiee e 1 1-603921 O-RiNG .c.viiiviiieieiee e 1
12 | 103-2156 Adapter, Straight..........ccccoviiiiiiiiinn. 5 34 | 3256-22 Washer, 1/4 SAE
1-603921 O-RiNG et 1 35 | 32128-33 Nut, Whizlock 1/4-20
103-1020 O-RiING +viiveieeeeee e 1 36 | 32128-43 Nut, Whizlock 3/8-16
13 | 103-1947 Asm, Hydraulic Reservoir W/Decal ........ 1 37 | 32128-49 Nut, Whizlock 1/2-13
14 | 103-1948 Cap, Hydraulic Reservoir 38 | 103-5477 Hose, Hydraulic
15 | 103-1949 Gasket, Reservoir Cap 39 | 103-8617 Hose, Hydraulic
16@ | 103-3406 Motor, Wheel (LH).... 40 | 109-1260 Hose, Hydraulic
17 | 103-3765 Spacer, Wheel Motor 41 | 109-1261 Hose, Hydraulic
18 | 103-4246 ShEAVE ....ooiiiiiiiii e 2 42 | 109-1262 Hose, Hydraulic .........c.ccceevieiiiinennn. 1
19@ | 103-4612 Motor, Wheel (RH) .......cccovviieiiiiiienn. 1 43 | 109-1263 Hose, Hydraulic .........cccceevieiininennn. 1
20 | 103-5469 Adapter, Tee Special ..........ccceevvveeennnen. 1 44 | 109-1264 Hose, Hydraulic ...........ccceeviieiiniiennn. 1
1-603921 O-RiNG et 1 45 | 3290-357 Nut, Whizlock 3/8-16 .......cccocveeiiiniennnne. 2
21H | 103-7442 Pump, Hydro.......cocoeeiiiiiiiiicee, 2

Exmark black touch up spray paint — gloss black.
A Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews, items #6 & #7.
+ Use only for operation below 32°F (0°C).

® Wheel Motor Service Kits

B Hydro Pump Service Kits

Part No. Description Qty. Part No. Description Qty.
103-9762 Kit, S€al ..cuiiiiiiiiiiiece e 1 103-7441 Bearing, Input Shaft...........ccooiiiiiinieene
103-9763 Handle, Actuating .1 103-7443 Kit, Cylinder Block 12CC...

103-9764 Clip, Retaining..........ccoceevivieiiiee e 1 103-8448 Bearing, Thrust..........cccocviiiiiiiiiiceecee
103-9765 Nut, Hex Toplock 1-20UNEF-2B .................. 1 105-6184 Kit, Overhaul Seal.........coccoeiiiiiiiiiiiiiiins 1
103-4242 Asm, Wheel Hub W/Studs ...........ccccccvernenne 1

103-7447 Stud, Wheel 1/2-20 X 1/2.....cccoveiiiiiieininnes, 4

15




HYDRAULIC GROUP

(FROM RIGHTSIDE
OF LEFT PUMP)

(FROM RIGHTSIDE
OF RIGHT PUMP)

32
(8X) TORQUE TO
72-77 FTLBS

16



HOPPER GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543963 Bumper, Rubber...........cccccciiiin. 2 21 | 103-8325 Clip, Retainer-13mm.........cccccceeeeivvnennnn. 2
2 | 1-633068 SPACEN ...t 2 22 | 321-2 Screw, HH 1/4-20 X 1/2........cocovvevcnienes 4
3 | 103-5045-03 Brace, Side.......cococeeiviiiiiiiiieiiieeesieeen 2 23 | 323-6 Screw, HH 3/8-16 X L......ccevvvviieiiiienns 2
4 | 103-9458 Asm, Hopper Frame........cccccccvvvviiinnnnnnn. 1 24 | 3229-2 Bolt, Carriage 1/4-20 X 1......cccccuvveveeeanne 4
5 103-5426 Stud, Ball 13mm .......cccvveveiiiiiiiiiiiiiiinnnns 2 25 | 3229-4 Bolt, Carriage 1/4-50 x 1 1/2................... 6
6 | 103-5736-03 Channel, Screen (RH).........cocecuvvveeeennne 1 26 | 3256-2 Washer, 1/4 Std........cccceeeiiiiiieieeeeees 5
7 103-5746 Shock, Gas Tension...........ccocveeevciieenns 2 27 | 3256-24 Washer, 3/8 SAE.......ccccceiiiiiiiieieeiis 6
8 | 103-5749-03 Panel, Hinge (LH) .....ccccccoviiiiniiiiiiineee 1 28 | 3256-3 Washer, 5/16 Std...........cccocoveviiieninnenne 4
9 | 103-5751-03 Panel, Hinge (RH)......cc.ccoocviiiniiiiininenne 1 29 | 3296-39 Nut, Nyloc 3/8-16.......ccccevveviuiiiiniiienne. 4
10 | 103-5752 Stud, Ball 10mm ......ccccevviiiiiiiiiiiiieee 4 30 | 3296-42 Nut, NyloC 1/4-20.......ccccovviiiiiiiiiiieenne, 11
11 | 103-5772-03 Brace, TOP ...eeveeerurumeremererinenineneneneninenenens 1 31 | 32105-32 Screw, Truss HD 1/4-20 x 1................... 30
12 | 103-5774-03 Channel, Screen (LH) .........cocovveiiiieenns 1 32 | 32128-20 Nut, Whizlock 5/16-18 ...........c.cccvvennnen. 4

13% | 103-9457 ASM, HOPPET.....coiiiiiiiiiieiiiieceec e 1 33 | 32128-33 Nut, Whizlock 1/4-20 .........ccccceeevnveennnnn. 39
14 | 103-6022-03 Channel, Hopper Frame............c.cccocevne 1 34 | 1-513762 Clip, Loom 1/2 .....ooiiiiiiiiiiiiiieeiecs 1
15 | 103-6025 Shield, Trailing ........cccccoveiiiiniiiciiiices 1 35 | 33005-00 Nut, Hex M10-1.5 FIg.....ccevvviiiiiiiene. 2
16 | 103-7035-03 Channel, Screen Front..........cccccoccuveennne 1 36 | 614672 Screw, Shoulder 3/8-16 x 1.295............. 2
17 | 103-7086 Guard, Damper ........ccccceccveeeriiieeniiieenns 2 37 | 103-5425 Shock, Gas Compression.............ccceceee 1
18 | 103-7824 Insulation, Foam Pad Rear .................... 1 38 | 109-0715 Kit, Damper W/CIpS ........cccocvvvevciniennnnn. 2
19 | 103-7825 Insulation, Foam Pad Front................... 1 39 | 109-0716 Kit, Damper W/CIIpS .......cccoooviiiiiinnnnnne 1
20 | 103-8324 Clip, Retainer-10mm...........ccceovvinennen. 4

% Reference page 20 for remainder of items included in hopper assembly.

17




HOPPER GROUP

18



HOPPER GROUP (cont.)

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303435 Washer, Spring Disk 1/4 .......... 3 30 | 321-2 Screw, HH 1/4-20 x 1/2.............. .
2 | 1-353005-03 Handle, HOpper.......ccccoeeiiiieniiieiiieeenne 1 31 | 3224 Screw, HH 5/16-18 X 7/8........cccccveviuneenne
3 | 1-513762 Clip, Loom 1/2 32 | 3294 Screw, HH 1/4-28 x 3/4
4 | 1-543296 Grommet............... 33 | 3220-1 Nut, Jam 1/4-28 ........ccccevcvvennene
5 | 1-806003 Hairpin, Cotter 34 | 3230-23 Bolt, Carriage 5/16-18 x 3/4
6 | 103-5043 Door, 9.5 Bushel Hopper............cccccouu.... 35 | 3250-48 Screw, PPH #10-24 X 1 3/4.........ccceeenen 2
7 | 103-5745-03 Panel, Hopper Screen 36 | 3256-2 Washer, 1/4 Std.....
8 | 109-2111 Asm, Door Pivot W/Decal (LH) 37 | 3256-22 Washer, 1/4 SAE
9 | 109-2112 WId, Door Pivot W/Decal (RH)............... 1 38 | 3256-23 Washer, 5/16 SAE ..........ccccoeeviiveeninenn. 12
10 | 103-6024 Decal, Exmark Logo. el 39 | 32122-30 Screw, Truss HD #10-24 X 1/2 .... 2
11 | 103-6064-03 WId, Switch Mount..........cccoceviieiinnennnene 1 40 | 3272-5 Pin, Cotter 3/32 x 1/2
12 | 103-6067-03 Bracket, Motor (LH).........ccccevvveeeiinnennnns 41 | 3296-2 Nut, Nyloc #10-24 .......oooviiiiiiiiieiiiiees
13 | 103-6068-03 Bracket, Motor (RH)..... 42 | 3296-42 Nut, Nyloc 1/4-20......
14 | 103-7048-03 Panel, Screen Extend 43 | 3296-9 Nut, Nyloc #6-32 Thin
15 | 103-7076-03 WId, DOOTr SUPPOIt ......ccevuvrieriirieeiiieeans 44 | 32105-32 Screw, Truss HD 1/4-20 X 1.......cccueeenee 12
16 | 103-7085-03 Plate, Switch............ 45 | 32121-6 Rollpin, 3/16 x 1 1/4.......
17 | 103-7098-03 Handle, Screen (LH) 46 | 32128-20 Nut, Whizlock 5/16-18
18 | 103-7099-03 Handle, Screen (RH).......ccccovvveviiineenns 1 47 | 32128-33 Nut, Whizlock 1/4-20 .........cccocoeeiiineenns
19 | 103-8158-03 WId, Diffuser......... 48 | 103509 Yoke, Door Linkage
20 | 103-9466 Asm, Fill Sensor 49 | 107069 Nut, Retainer-Panel 1/4-20
21 | 103-8190 WId, DOOF ArM ..o 2 50 | 109-1063 Screw, Wing 1/4-20 X 3/4......ccccevvuveann 3
22 | 103-8194 Asm, Cable............ 51 | 9107622 Screw, PPH #6-32 x 5/8... 2
23 | 103-8203-03 Guide, Screen 52 | 103-9457 ASM, HOPPET.....coviiiiiiiiiiieeiece e 1
24 | 103-8209 Guide, Cable........ccocouveeiiiiiiiiiieieeee 53 | 103-9456 Asm, DoOr HOPPET .....c.vvveiiiieiiiieiiiene
25 | 103-8444 Decal, Pinch Point 54 | 1-613235 Washer.......ccccoovernene
26 | 103-8680 Deflector, Discharge Chute 55 | 321-4 Screw, HH 1/4-20 x 3/4
27 | 103-8789 Flag, Fill Sensor 56 | 1-808280 Pin,CIEVIS ....ooiiiiiiiiiiieeee e
28 | 103-9121 MOtOr ...ccoveviiiieeenen. 57 | 109-0717 Asm, Hopper Screen
29 | 283-26 Pin, Clevis 1/4 x 1

Reference page 18 for remainder of items included in hopper assembly.

19




HOPPER GROUP (cont.)

20



ELECTRICAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-513051 SWitch, N.O...ooiiiiiiiiiiiciieeee 1 23 103-2106 Key, Exmark LOgo ........ccccevvuveeinieeennnn. 1
2 1-513152 Switch, N.C. oo 1 1-603511 Key, 1gnition........ccoooeeiiiiiiiceecee, 1
3 1-513180 Plate, SWItCh .........ccccoviviiiiieen 1 24 103-1312 Bolt, Hold DOWN .........cccooviviiieiriciecenn 2
4 1-513374 Meter, HOUN ........ccooiiiiiiiiiieeeeiieecee e 1 25 1-816003 Fuse, 30 AMP oo 1
5 1-513747 Decal, Battery ........ccccoovvveeniieniiiieeie. 1 26 103-9470 Asm, Battery Hold Down W/Decal ......... 1
6 1-522424-03 WId, Mount Seat Spring............cccccevuvee. 1 27 1-816001 Fuse, 20 AMP ....ooeiiiiieieee e 2
7 1-523415 SPIING caeveeeiiiie et 28 103-8354 Cable, Battery (+) ..oooceeeriveeenieeeiiiieeis 1
8 1-543391 Insulator, Battery... 29 103-8355 Cable, Ground (-) w1
9 1-543393 Insulator, Solenoid 304 | 109-1286 Harness, Wiring ........cccocoeeivieeeiniennee. 1
10 1-543792 Wingnut, Nyloc 1/4-20............ccceceeennne. 2 314 | 103-8800 Harness, Hopper Wire ..........ccccocvvennen. 1
11 1-633111 SWitch, N.C. .o 2 32 321-4 Screw, HH 1/4-20 X 3/4.......cccovvvvennnne. 7
12 1-633181 Plate, Tapped ........ccccevvivieniieeiiieeeee 4 33 103-8528 Asm, Hopper Switch Actuator ................ 1
13 1-633396 Clip, LOOM 5/8......ccoiiiiiiiiiiiiiiieiiiceee 3 34 1-303335 Tie, Cable 7 15/16 (Large) ........ccccccuveenn. 4
14 1-644427 SWitch, Tilt ....ooiiiieiiiee e 1 35 322-50 Screw, HH 5/16-18 X 7 1/2......ccccovveeennn 1
15 1-643267 Indicator, Red Led..........ccccoovveiieineennnnnn 1 36 3217-6 Nut, Hex 5/16-18........cccevververriiiieeninnns 1
16 1-643275 Relay, 12VDC 40 AMP...oooeriieeiiieeeainee. 3 37 3256-2 Washer, 1/4 Std.........ccocevviiiniiieiene 5
17 1-643401 Decal, Mercury Switch ...........ccocveennnee. 1 38 3290-134 Screw, HH Machine 10-24 x 5/8............. 2
18 103-0498 Nut, Ignition 39 3290-500 Screw, PPH #10-24 x 5/8

19 1-807513 Bolt, Carriage #10-24 x 1/2 40 3296-2 Nut, Nyloc #10-24 ......ccocoviiiiiieiiiieee.
20 100-6186 Module, Seat Delay...........cocoveeevueeennnen. 1 41 3296-29 Nut, Nyloc 5/16-18........ccccevvieieiieiennnn. 1
21 103-0205 Alarm, Dual Tone 12VDC...........c.cccuu.... 2 42 1-303287 Tie, Cable 51/2 (Small).........cocoveerunnnne 6
22 103-0206 SWItCh, K8Y ..ottt 1 43 32128-33 Nut, Whizlock 1/4-20 .....ccooviiiiiiiiennnne. 7

& Use dielectric grease on all wiring harness connectors.

21




ELECTRICAL GROUP

NN
137 4 o\ 2
/E 9

$) < i

Nao. @ s'f’:" 28

43 49 ’%“"n’z/ 29 | |
‘ ‘ \

\

22



ELECTRICAL DIAGRAM

039yaN3
ivaA HLIA N3O

037YN3

iy HLIN 050D

NOILISOd 743N NI
43037 T04INDD HITH 030D ST
HILIAS TOAINDD (348

ON3 39N WOd4 03N3TA S301I3NNOD
310N

e e
e To8IND) AV
v 0935 Old
e2 788 77 = EFE & g g4 - 5 "TR
J
e 17 JefH
B é%H@‘ 031330
d0103NND] 30—
INIONT B End]
DB
I8 0 o HILIAS
N3 0 Old
_Hvajm
DIONITOS L ONMIDA9
dIAVLS T 3drus 0y e/ N AdLLYE
(+) \fLyg oM DIV
v SEREIE]]
e 0 ap 3
oY OF @H e ST
ENE] 2] ﬁwmz%
I
diy 0¢ 13100 FINYD
3 @ﬂ i HaLINS
gE11l1)
zﬁy NDILINOT
INva0 LIRIEN 7
Y 02 INva0 .
ENEE] Eallc] -
INvdD
— || 7
L1l [— =l ol
O
i a o
o] w M w 5 &
ONMOs9 HILINS STHILIAS ANNT FT100N T04LNDT 300N oL TS d3zzna 031
Ad3LLYE 43dd0H 113 1S AVIA0 1Y AVHO LY3S gaL LY3HI3N0 1Y3H330
INIING INIONT NI

NADJ ¥3ddH
HLIN 03807

73037 INTHIVW %
1¥3S NI 301330 HLIN
035070 Ry SHILIAS

OMd AOSS3IIY

A0L0W
EEEIL]

SSINAVH d3ddH

ama 11 L

EL: Y
ove

e 11 ELL:INY HLIAS
e $3ddH
AW 7 7 F1ddd
¥z7zne
T4
$cdlH
S+I+149 1av1S 'E
A+ X | ¥V+I+8 N
ANON 440 1
LAV LINDATT NOILISOd
X TYNIWIL
A TNIREL HOLIAS D1d “INIENG “3313H DM A TININEAL
HOLINS 111 “AY730 135 X TNINGAL
[SAESREN S ININEL
¥ IYNIWS3L
HILINS OLd "INIINI '3313W &nOH I WNIW3L
8 WNIWEAL AFALLYE B TNINEL
- LY 39Y170A ¥ OIININAL
SNOTLINNDI TNINL

T WNIWA3L

HOLIMS NOILINII

23




ELECTRICAL LOGIC SCHEMATIC

NOTLISOd T73LMAN NI 33A37
T0JINDD 033dS HLIIM NADHS

(3BYINT Diyad

B A3 HLIK MDY AV
T0dINDD
T Lay1S I8 093 0Ld
W NN Q Q 9
] N8
078 nve
010l
g o - REvaigc!
RR KRR = MWW =] = WWHNW ﬂﬁ R R NHM WW = o B g 1 ElN:Rl
2o gg ® @~ = g g 552 2g =7 g g m==2 22 T =2 5 Ime 11 130IA
E 7 ,|TL HILTS
. T4
130 90
. d3ddH NDILISOd LN
MDtE— NI 30SNIS NHN
m W/kH LS N3dD HILIAS 1114
[ Old
Q
WEZEDL (D3LIINDI 10N
OV INISSOY SHITN
E BT
HENRE . 7 e
[301y T3] L3000 VB % Ad3L1vE
EENETE) U
(395535 0} T 0 7 1 (3L03NNDD SFATA
I8 0 EIEN
IIIENIN i A7
HAYIS mgzég
IS YIVB/BND
EaT|
AL (+) 7 L A A NN A R
Ad3LLYE —— I r 7
L VIS [N ] [330 |
EN ] \ M|_|A ol o Fols
%UMM g o Lo L ey
o e
0 o |1l NOILINOT
e ] - T | .. ol | S+1+4 JENTNS
dWv 02 LIT01A - ﬂ Lo .. oy A+ X Zme N 2
7’ “““ L INON 440 1
e —————
13N SN, LINNID NOILISOd
ET e
WY 02 - ﬁ| X NN
D =
1 =
g e E e
A
L g B L [ TNREL
QN9 HILTAS T
HOLTAS [
A =
AAL1va 1938 o i , =
IO ¥3ddH
HLIK 03507 IO
13037 INIHOVW AVHD Lv3S 031
1¥35 NI HLIN NADHS 1y3HEAD
HOLY30 HITH NADHS EYGNE!

M7 AdOSSIIY

24



DECALS GROUP
3 4

PTO DRIVE BELT ROUTING —
ToD: ADANGER
4 ~ COVER IS MISSING. DO NOT OPERATE S35+
THIS UNIT WHEN COVER IS NOT IN PLACE.

5

DRIVE WHEEL RELEASE —

A DANGER

Mercury in tilt switch Is polsonous
and can cause severe iliness.
* Never attempt to open o
repair switch.
+ Avold contact with mercury.
+ Se operator's manual for One tur counterclockwise to release.

disposal guide. Do not over-tighten.

+ ROTATING BLADES CAN CUT.

+ KEEP HANDS AND BODY PARTS OUT
OF OPENING.

+ DO NOT OPERATE MOWER WITHOUT
DISCHARGE CHUTE ATTACI
ENTIRE BAGGING SYSTEM IN PLACE

+STOP_ENGINE BEFORE CLEANING

TE.

790360

AWARNINGEZ
SYNTHETIC ENGINE OIL 9 }!

A CAUTION
[ A CAUTION | ==

MERCURY SWITCH PART NUMBER 1.633782. SEE
OPERATOR'S MANUAL FOR DISPOSAL INSTRUCTIONS.

A WARNING "

ﬁ H OT BATTERY CONTAINS SULFURIC ACID, AVOID CONTACT OR USE BOOSTER CABLES OR ADJUST POST CONNECT-
SURFACE AAND ALWAYS SHIELD EVES, FACE, SKIN AND CLOTHING IONS WITHOUT PROPER TRAINING. IN EVENT OF AN
FROM BATTERY. CIGARETTES, FLAMES OR SPARKS ACCIDENT FLUSH WITH WATER AND CALL A PHYSICIAN

COULD CAUSE BATTERY TO EXPLODE. DO NOT CHARGE  IMMEDIATELY. KEEP OUT OF REACH OF CHILDREN.

12
N WARNING

PINCH POINT
HOT N ROTATING DRWELINEd " Can cause serlous Injury.
an cause serious injury or deal Keep hands clear of door hinge
SURFACE bars and door frame with the
o Goor open.

1038444

WHEN ENGAGED, IDLER ARM
POSITION MUST BE IN 4 AREA
OR ADJUSTMENT IS REQUIRED.
READ OPERATOR'S MANUAL
FOR ADJUSTMENT PROCEDURE.

1039050

SERVICE AID

Every 8 hours:
. Check en
£ Groste o astr wheal bearings

Every 40 hours
3. Check hydraulic oil
(Us= onl Iy Mobil 1 15W-50 Synthetic
orol

:n k !
§ Sz W NviesToR

& Check air cleaner

Every 10 hours: SPEED w -
rease deck lock mechanism CONTROL @
& ressedock s

9. Check gearbox

{Use oy Maoh w0 gearol) 651»11

Yearly:
10. Grease front caster pivols

11, Grease rear caster pivot IGNITION
12. Grease rear caster wheel bearings 1038451

13. Grease belt dlers

See operator's manual for B
additional details.

1039032

Item | Part No. Description Qty. Item | Part No. Description

[y

103-8416 Decal, Wheel Motor/Mercury.................. 1 11 | 103-8425 Decal, Driveline ........cccccoeeiiiiiiieienis
79-0360 Decal, Danger...........cceeeeeiiiiiieaeeeniiiies 1 12 | 103-8444 Decal, Pinch Point ...........ccoovvviviiiiinnnnn.
103-9274 Decal, Belt Routing ..........occcuvveeieeennnnnnes 1 13 | 103-8495 Decal, pinch Point............ccccooiiiinenenn.
98-5954 Decal, Missing COVer ...........ccoecvveevunnenne 2 14 | 103-6024 Decal, Exmark LOgO ........ccccvvvinveeennnn.
103-8611 Decal, Relay ........cccccocvviiniiiiiiiiicien 1 15 | 103-9034 Decal, Clutch Adjustment .....................
1-643401 Decal, Mercury Switch ............ccceevinenne 1 16 | 103-9032 Decal, Service Aid Navigator .................
1-523552 Decal, Hydraulic TanK...........c.ccceevunenne 1 17 | 103-8451 Decal, Ignition/Speed Control ................
98-4361 Decal, Warning .........ccccceeeveuvieeeeeeneinns 2 18 | 103-8812 Decal, Instrument Panel .......................
1-513747 Decal, Battery ........ccuueeeeeeiiiiiiiiieeeeeiies 1 103-9502 Kit, Decal

© 00N O 0O~ WN

=
o

65-2690 Decal, Hot Surface.............c.ccccovvvvenen. 2

25



SERVICE RECORD

Date

Description of Work Done

Service Done By

26




© 2005 EXMARK MFG. CO. INC. PART NO. 109-0461 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

Ak

MFG. CO.




